LR B A pARTS 300K

HEMMING MACHINE fEFEAR
INSTRUCTION MANUAL

639D Z%I/(SERIES)




T F R0 4 A 5L AR

Notes for using this parts book

1 AF MR RIES L ZE 2019455 F B9 TR D EM HFIR9.
This book was prepared based on information available in June 2019.
2. FRHitERED . BERITEA.

Parts are subject to changes in design without prior notice.

Parts supplied as complete assemblies are circled by a dotted lingi.....i.

B =
CONTENTS

(BEFEEBE JUSER'S MANUAL ------eereeereesemmmveeeess st oo 2.10
A, HELERARZ B MAINFRAME AND MISCELLANEOUS OILING PARTS -+ wressseesremssenssinsssinseniees 11-14
B. BERFELE MISCELLANEOUS COVERS AND NEEDLE TENSION PARTS s tvseersesesseessesssenasenses 15-18
B1. A= R4 BOBBIN WINDER MECHANISIM PARTS «oesesrersresessismiiisisisissssisis s 19-20
C. {&Enih ST R ERMEFH1#.DRIVE SHAFTS.NEEDLE BAR.FOOT LIFTER MECHANISM --:vovevvveneiinenes 21=04
D. FHERHRYAERE NEEDLE FEED DRIVING PARTS e ertessrrssaaseiiieiittiiit s i 15-26
E. FEMIR iXkHeHK.PRESSER FEET AND TOP FEED ROLLER MECHANISM «cvsevesseessseississseisinssnnnss 27-30
F. FHRAG.PULL BACK MECHANISM: - coscccsssasianiianiintisiass ssat st sssmss st sttt s s bbbt s s 31-32
G. Z5etBHAMEERE LOOPER AND TENSION RELEASE PARTS --evvveeesseeevesssssssmmmmmmernrieeeneseessssessesseseeeesseee 33-36
G‘]‘ ﬁﬁ{giﬂgﬂﬁ;LOCK DRIVE UNIT - oorereerremmmiiiiiiiiiniens s s s e e s snne s snas 37_38
I, ERECIRUAERE. FEED ROLLER DRIVING PARTS -c-scrsereeaseseassrsaaersaataesasesinasas sanssassesssssassasssssesseasassseas 39-42
). SEEHE. COMPONENT FOR ELECTRIC CONTROLLER -+t esssesesssrieisiisisisiis s 43-44
K. BahBIEER . COMPONENT FOR TRIMMER sttt easrserutsetriatas sttt s 45-46
L. BAPZEER(AGHEMIE ) . TRIPOD PARTS (OPTIONAL) -« seserrreseutasteamnisiatieias ettt 47-48
ML B ACCESSORIES -rrr+ressssssssssssmsssesssssens sssssssssseees s et sssssssssssssssssee s 49-50



639D RF I E R RIBE R EFSHF

Adjusting Instructions & lllustrated Parts List for 639D Series Machines

AZHFMER BT AEC3IDRIIV A L FHEFA T HAH-

AF P B9 R AV SRR I ARBABERE LR, MRIEVIREKNEEE.
AFMTRHEAOFABBMAR. KT EARETLRNHZ ORI EERAFTHSEE LNERENR.

PREFACE
on 639D Series machines.

® Parts listed in this manual are designed specifically for your machine and are manufactured
with utmost precision to assure long lasting service.

® This parts manual has been prepared to assist you in locating individual parts or assemblies
or part numbers.

* This manual has been comprised on the basis of available information.Changes in design

and/or improvements may incorporate a slight modification of configuration in illustrations



LN
SAFETY RULES

LSRR ENEXRFMARRFICAREEERA RN, EREFNIESZEF ATHEARNBRIERATHEANE.
AR VBRR, LERERSANFBN RIBHMERIEEA.
Before putting the machines described in this manual into service,carefully read the instructions.The starting of each
machine is only permitted after takingnotice of the instructions and by qualified operators.
IMPORTANT! Before putting the machine into service,also read the safety rules and instructions from the motor supplier.
2. BFREMMAMNERZ M.
Observe the national safety rules valid for your country.
INMBEETEREATEN, MANRESRBORERL. RAERLREOVBELFF.
All safety devices must be in position when the machine is ready for work or in operation.Operation of the machine without
the appertaining safety devices is prohibited.
L RERRERE.
Wear safety glasses.
b. BT AAE R E R 2N, ENERER.
In case of machine conversions and changer all valid safety rules must be considered.Conversions and changes are made
at your own risk.
6. EERTEANTHSZ—RILS:
The warning hints in the instructions are marked with one of these two symbols:

AA

7. ANBAE THER T IR XA FFF XSRS TR MT =D DR
7. 14905, B, XENFLE;
7. 28 B, EM. Stk T XEF. PER. kL. SHBETHME
7.38F LIERA M R ATNE;
7. AR I 3%,
When doing the following the machine has to be disconnected from the power supply by turning off
the main switch or by pulling out the main plug:
When threading needle(s),looper,spreader etc.
When replacing any parts such as needle(s),presser foot throat plate,looper,spreader,needle guard,folder fabric guide

etc.
When leaving the workplace and when the wordplace is unattended.
When doing maintenance work.
8.4t3 . BEXEBRV4LAREHZNFNE AN RK T TTORSE TARBEE AT AR,
Maintenance,repair and conversion work(see item 7)must be done only by trained technicians or special skilled personnel
under consideration of the instructions.
0. ZEFBERRE LT HENARBIHNETLARKBIES Ti#7T.
Any work on the electrical equipment must be done by an electrician or under direction and supervision of special skilled
personnel.
10.FZFEBMHERE LTHERTATE, BRIESHIEHR.
Work on parts and equipment under electrical power is not permitted.Permissible exceptions are
described in the applicable sections of standard sheet.
1. ARPREESEE EONMEE, NBELASERZSEF. X6, EEERBNESEN, SEHSS (NFESR
MiRE) MR, EHSATELER.
Before doing maintenance and repair work on the pneumatic equipment,the machine has to be discoonected from the
compressed air supply.In case of existing residual air pressure,after disconnecting from compressed air supply
(i.e.pneumatic equipment with air tank),the pressure has to be removed by bleeding.



YaE 714
CLASS DESCRIPTION

FNZ—MERSHU KRR R LT LN, B, B, P, B, EEEHEHER, BE, KETHH, HTL
BREMNER, ABIHERARE, 1 /4R8I0 Es). — DOt REa0EB A%, FLAIREE, TA%MIEEEE
2, G AR RITRIEFES, $HENS EMES, $HFANE8ETABATESE.

High speed streamlined long arm needle food chainstitch machines.One needle light medium and heavy duty,continuous
running roller feed,looper,horizontal looper shaft,gears for changing stitch length,slot segment for adjusting needle feed,

1 1/4 inch needle bar travel,one reservoir enclosed automatic lubrication system,head oil siphon,djustable hook oil control,
needle bearing for take-up lever and needle bar driving link,needle feed timing on upper shaft, maximum work space to righe
of needle bar 8inches.

1 &
ILLUSTRATIONS

AFMEHT @ EMEETHMES, RS NBENIBESTENBHAENBINLGME. A5 TIHNERSS
—H IR, RHIERUNRS. #S5. BHRURFE.
This manual has been arranged to simplify ordering repair parts.Exploded views of various sections of the mechanism are
shown so that the parts maybe seen in their actual position in the machine.On the page opposite the illustration will be found
a listing of the parts with their symbol,part numbers,description and the number of pieces required in the particular view being
shown.

FINBRFRARRTENMGARRTMOLUE, EEUTHRMHEEATER. CUBN4HREAE-. EZINSHRLE
E#Hs.
Numbers in the first column are reference numbers only,and merely indicate the position of the part in the illustration. The
reference numbers should never be used in ordering parts.Always use the symbol listed in the second column or the part
number listed in the third column.

ARERENHNTREHER BT, Fn:
Component parts of sub-assemblies which can be furnished for repairs are indicated by indenting their descriptions under
the description of the main sub-assembly.As an example refer to the following text.

20 9D-20 63984A  REHEKIEHE 1
Needle Bearing Retaining Collar

21 9D21 95 EEeRsT 2
Set Screw

m%—¢$#ﬁm%¢§mﬁﬁ,ME%%¢%%$—E%E€%%H%EQW%ﬁﬁ@ﬁ&$@mm%¢%$—#m
WAFMFNBR—ZARRAR AR, NRBE, SEEEPERETEZAL.
When a part is common to all machines covered in this manual,no specific usage will be mentioned in the description.
However,when the parts for the various machines are not the same,the specific usage will be mentioned in the description
and,if necessary,the difference will be shown in the illustration.

FETREFTHS, RERAKRMNE.
* Ref.No.showing no part No.is for location only.part is not for sale separately.

EFMNEEE - BB HNGS RS, HERMNEHSHEEEREBENEM.
A numerical index of all the parts shown in this manual is located at the back.This will facilitate locating the illustration and
description when only a part number is known.



gt
NEEDLES

G HBAL SIS, DSBFARIMEE. HAEX. KE. HEER. BXREMGET, BB FOENS§
WE, RTHRSHWHZEHTNRAER.
Each needle has both a type and size number.The type number denotes the kind of shank,point,length,groove, finish and
other details.The size number,stamped on the needle shank,denotes the largest diameter of the blade measured between

the shank and the eye.

SIERES
DESCRIPTION

DVX57 HA. B7. #RX%d. ERE. SRR, WE. 8. B, $5.
MAg: 14# 168 18# 208 22#
Round shank,round point,chainstitch,short length,oversize ball eye,doubli groove,deep spot,
chromium plate-sizes 14# 16# 18# 20# 22#
BHRAEE, SAENSHEEEAGE, HITERT.
\When changing the needles,make sure it is fully inserted in the needle holder before the screw is tightened.

=)
S

S 8
LUBRICATION

R VISR AUE AR HET R, Tt el A it R .

VIRIBIBILF LA, DBEABEE DM, MEDE. SEFHN |
2B A R AR EE R
CAUTION! Oil has been drained from the main reservoir before shipment and % S P 0 T BE AL
the reservoir must be filled before starting ti operate. X : {ﬁfoil :fn.t be lower
Lubricate machine thoroughly,in accordance with instructions which follow,and
run slowly several minutes to distribute the oil to the various parts.Full speed

this scale line
operation can then be expected withput damage. -
Fig.1

iﬁa;‘ii"sm 9 A BE B 1
LAl = 2

the oil can't over this
scale line

77 HYJE R
RECOMMENDED OIL
Fomith A AE 1200 FRTHAME A907125% M B H ih
Use a stainless water-white straight mineral oil of a Saybolt viscosity of 90 to 125 seconds at 100° Fahrenheit in the main

reservoir.



HELBKE ($T58)

CHANGING THE STITCH LENGTH

63900CSHLACH LixplAT G (63949-44) MTERLATREE (63949-36) =474 #/%K~T, HbaJEANER
ST REM. MUATH “HER" PUREABHHE/ET, ERNENEENGS.
63900CS will be equipped with upper feed regulator gear No.63949-44 and lower feed regulator gear No.63949-36 to
produce 7 stitches per inch (S.P.l.).Other gears are available and may be ordered separately.Refer to “Gear Chart’below for
the gears necessary to produce S.P.1. other than previously described.

AR
GEAR CHART

$HL LR TR
S.P.1. UPPER GEAR LOWER GEAR
6 63949-47 63949-33
7 63949-44 63949-36
8 63949-41 63949-39
9 63949-39 63949-41
10 63949-37 63949-43
11 63949-36 63949-44
14 63949-33 63949-47 &2

Fig.2

ATHTERRER, SRFTUTNRTEARNRINELE, IWFRT (ARB, B2) #EERERE AR,
h EARETKENER. FEREEE, ENEDHENEEKE ISR E SRR E.
To remove feed regulators gears,first remove feed dirve gear cover located under arm of machine.Now loosen screws
(A and B,Fig.2) and slide gears (C and D,Fig.2) off their respective shafts.Replace with gears for desired stitch length.After
new gears have been installed be sure ti reset needle feed stitch length to agree with the continuous turning roller feed.

AR S &L R ERNE D
TIMING THE NEEDLE FEED WITH THE
CONTINUOUS TURNING ROLLER FEED

WAANLE (A, EI) , MFVNSZERNEFHERS (B, EI) , %
gagtr (C,E3) BEHARERTHERAEL, IRNEEFNTFE S .
Open top cover (A,Fig.3) in the head of the machine and loosen needle frame drive
segment locking nut (B,Fig.3).Set connection stud (C,Fig.3) to point of maximum
number of stitches per inch of needle feed.This would locate the connecting arm at |
etter “S”.




HENSESRERENNEY (4)
TIMING THE NEEDLE FEED WITH THE CONTINUOUS TURNING
ROLLER FEED(CONT.)

WA R REFEOE (D, BEI) LR EERL, HIFREIGHERAENRE, RELEIRORE, BIE
ERFLMRSE (2, B3) MROETO—8. AEREFENN, TEMENR]. BAHENESNHEMENE SR
B,

Loosen two set screws on the needle frame drive eccentric (D,Fig.3).Rotate the handwheel until the needle bar is at the
bottom of its stroke.Rotate the eccentric only,until the timing line (2,Fig.3) on the connecting arm and the eccentric hub
coincide.Tighten all screws,on every thick seams that cause thread breakage advabce needle feed timing slightly.

ENFRAEMHFEELSENRS, SFNEE. NETEEH, TRFXERE (F, BY) HBHFXRaifeiEs
HEFEHFEA AL, FRBY, HFXRNBEFZEF—ENEE, EZTMBH.

Rotate handwheel until the needle bar is at bottom of its stroke.The needle bar should be Vertical If it is not,loosen clamp
screw (F,Fig.3) and move needle bar frame forward and backward until bar is vertical. Tighten screw,making sure all side
play is removed from between the needle bar frame and the segment.

BT IABHERARR RN B, MANSXREHETFHERE, BRERSAEF LEEMNEETE. RRE—&
ERAEE. XNSHEARBEASREREN, NTESEHRENRE.

To set needle feed with roller feed loosen needle frame drive segment locing nut.Set connection toward higher designated
letter on segment for approximate setting.Vary the needle travel so as to obtain the least amount of needle deflection when
the needle enters or leaves the thickest section to be sewn.

F5&HE
THREADING CHART

HEF%E
GE Needle Threading Diagram

K&F%E
Lower Threading Diagram




hEAE 098
HOOK LLUBRICATION

B NMEASHROCENTRADNS SMSHRTIESE.
CAUTION!Do not run the machine without the bobbin case in the hook as hook damage may result.
ERBEAEARCE, FIPEISH, CRITEESE TERE SKEEFREFT VRBP4,
BAoM, AR ENRNGEHmEEANRAER.
With the bobbin case om hook,run machine for a full minute.Place a piece of white paper
directly under the hook and continue running the machine After about five seconds,remove
the paper and a definite and distinct pattern of cil spots should be observed,
REERBRL Y OMAEEHMTNENE. T IESENHBREETE (B4 .
NETIREARZE, NRAH28, BEXTHERENSEX.

Should more or less oil be required turn ¢il control adjusting shaft(Fig.4),located on the front S
of the machine just blow the cloth plate surface,in direction of the change required After a !;&:]gj,

change in the hook oil flow,the machine should be run about one minute before checking for
the desired oil flow.

2L 5 4 K
Needle Threading Diagram




HIMHEST. T, BWUERE
Chainstitch Hemming Machine:
standard adjustment for needle bar. looper. spreader

OHEATREREE, THBRERE, THBSHARLO
FRAE R T 43.5m, MEAF &5 1R XCAOER T 41.5m.
When needle A down to the lowest position,the looper B
back to the end the standard size between B and the
middle of A is 3.5mm,the standard size between the

middle of Aand C is 1.5mm.

O L EIA R BBk SHLHAFZ
B, SHAFAEARIE R AR Pl
When needle bar rise again to the
position which the point of B reaches
to the middle of A,the heighe of A os

the centre of needle plane.

1. Smm

OYBHBERIX CEMNTIFEMMNER,
TBHBH &I RO SR XCE D E D &R
BERST Almm; 82220 4 f R .
\When B meets C in this position,the
standard size between the centre of
thread hole in B and right side of C is

1mm.D is adjinsting screw.

OYUTHBSHXCEMNZ X AWM EN, THBMBRS K
SH X CHRIAFRAERT 0. 5m.
When B meets C in this position,the standard size
between the top of B and the lowest of C is 0.5mm.

10



MAINFRAME AND MISCELLANEOUS OILING PARTS

A. HLEMEAGREM

11



A, TLERYR%EiBH. MAINFRAME AND MISCELLANEOUS OILING PARTS

afE
S &S TEMLBRR NAME OF PARTS TABLE DOSAGE
NO. | PART NO.
-LS -5/-7
BT63E78  |H&=i#N75-LS MAINFRAME-LS 1

! BT63E79  |#i=(#N75-05 MAINFRAME- 05 1
2 |BT63E77  |E=EHLE MOTOR COVER 1 1
3 |9A-3a HEsL PIUG,FORBED 1 1
4 |018501636 [#ZiEM5X16 BOLT,SOCKET M5X16 4 4
5 |[BT63E22 |GE=iR SIDE PLATE 1 1
6 |BT63E71  [jHIEfsZZR TUBING BRACKET 1 1
7 |9A-7a HE HEAD OIL SUPPIY LINE 1 1
8 |9A-8 HES FELT 1 1
9 |9A-9a St SPRING CLIP 1 1
10 |9A-10 S ROLL FELT 1 1
11 [9A-11 WAL HEE HEAD OILER ASSEMBLY 1 1
12 [9A-12 ¥BETSM35/256-32 SCREW SM35/256-32 2 2
13 |9A-13 PRAZARER RETAING GROMMET 1 1
14 |9A-14 SR OIL SIPHON CONNECTING TUBE 1 1
15 |9A-15 SHE OIL TUBE 1 1
16 [9A-16a 25T M8X16 PLUG SCREW M8X16 1 1
17 |9A-17 HES ROLL FELT 1 1
18 |9A-18 S OIL FELT 1 1
19 [9A-20 SHHEHEHE NEEDLE BAR FRAME ROCKER SHAFT BUSHING,LEFT 1 1
20 [9A-19a HHHEREHE NEEDLE BAR FRAME ROCKER SHAFT BUSHING,RIGHT 1 1
21 |9A-21 24 SM39/256-40 STUD SM39/256-40 1 1
22 |9A-22 HE HEAD OIL SUPPIY LINE 1 1
23 |9A-23 HES FELT BAFFLE 1 1
24 |9A-24 FEEiHnE PRESSER BAR BUSHING,LOWER 1 1
25 |9B-7a 25T SM37/256-40X4.5 SCREW SM37/256-40X4.5 1 1
26 |9-3C-53 | CANNULATION CLIP 1 1
27 |9A-27a sk PIUG,FORBED 1 1
28 |9A-34 BTSSR OIL SIPHON PRIMER POSITION BRACKET 1 1
29 |9A-35b A E REDUCTION GEAR SHAFT BUSHING,LEFT 1 1
30 |9A-37 THES BED OIL DRAIN HOLE FELT 1 1
31 |BT63E80  |fSE5HRIRET M5X12 SCREW M5X12 6 6
32 |9A-39 S OIL SIPHON PRIMING CUP 1 1
33 |9A-41 THES FELT BAFFLE 1 1
34 |9A-42 chigltgktitihE MIDDLE REDUCTION GEAR STUD BUSHING 1 1
35 |9A-43b R UPPER REDUCTION GEAR SHAFT BUSHING,RIGHT 1 1
36 [9A-44b TEHEHE LOWER REDUCTION GEAR SHAFT BUSHING,RIGHT 1 1
37 |BT63E81  |#LihER4=4I28 AS1001FG-04  |HEAD OIL QUANTITY CONTROLLER AS1001FG-04 1 1
38 |9A-67 ity= i LABLE 1 1
39 [3A-22A 0T RIVET 2 2
40 [9A-49a TR HE LOOPER DRIVE SHAFT BUSHING,RIGHT 1

41 |9A-59 THES OIL WICK 1 1
42 [9A-58 (Gt HOOK DRIVE SHAFT BUSHING,LEFT 1 1

12




MAINFRAME AND MISCELLANEOUS OILING PARTS

A. HLEMEAGREM

13



A, TLERYRFiBH. MAINFRAME AND MISCELLANEOUS OILING PARTS

afE
Fg E= TEZTR NAME OF PARTS TABLE DOSAGE
NO. | PART NO.
-LS -5/-7

43 [9A-57a THIRENHAINE LOOPER DRIVE SHAFT BUSHING,LEFT 1

44 [9A-56a TEEE LOOPER SHAFT BUSHING,RIGHT 1

45 [9A-63 25T SCREW 2 2
46 |8A-34b 9BET SCREW 2 g
47 |9A-65 HE WASHER 4 4
48 [9A-66 T PIN 2 2
49 [SA20411007BfFERIRE (/) LABEL,CAUTION CHN/ENG 1 1
50 |BT63E23 |[SEEmtRE GASKET 1 1
51 |BT63E66  |HEETEs OIL REGULATOR 1
52 |BT63E74  |YEuzsL Y CONNECTOR 1

14




BN RETBH

MISCELLANEOUS COVERS AND NEEDLE TENSION PARTS

B\

~

Ve

e

(OPTION)

N\

-




B, SEEMRFELEMYE.MISCELLANEOUS COVERS AND NEEDLE TENSION PARTS

LmE
FE ES TER R NAME OF PARTS TABLLE:IJE?(;;;AGE
NO. | PART NO.
-LS -5/-7
1 [9B-1A TR GASKET 1 1
2 |9B-2A i OIL LENS 1 1
3 |9B-31 25T 23/128-40X8 SCREW SM23/128-40X8 1 1
4 |9B-4a OES 7 FRAME THREAD EYELET 1 1
5 |9B-5a [E PLUG SCREW 3 3
6 |BT63E44  |TWzs TOP COVER 1 1
7 |9B-7a 82T SCREW 1 1
8 |9B-8A oy SPRING CLIP 1 1
9 |9B-9 FEEERE TOP COVER HINGE 2 2
10 |9B-10 TR TOP COVER HINGE PIN 4 4
11 |SA4596001 |#RR72820-15 RUBBER CAP20-15 1 1
12 |9B-12a i PLUG,PLASTIC 2 2
13 |9B-258B et RS EEIEET WIRE CLAMP FIXING SCREW 1 1
14 |C-50 SZUZeRET PINCH SCREW ) 2
15 |9B-15 H= HEAD COVER 1 1
16 |9B-17 = THREAD PULL-UP BRACKET 1
17 |C-71-4 BE WASHER 1 1
18 |7B-34 1BET SCREW 2
19 (153049001 |ELLSLHT UPPER THREAD GUIDE STUD 2
20 [9-3B-20  |id%#R TREAD GUIDE PLATE 1
21 [9B-57 T GASKET 1 1
22 [9-3B-22  |id&iR THREAD GUIDE PLATE 1
23 |A-30 by SCREW 1
24 |7C-42 1BET SCREW 1
25 [9E-70 SEHR THREAD GUIDE PLATE 1 1
26 |4D-37 25T SM9/64-40 SCREW SM9/64-40 1 1
27 (062500816 |#E5TM5X8 SCREW PAN M5X8 1 1
28 [BT63E27  |HkiTiIFE TAKE-UP LEVER SHIELD 1 1
29 |9B-21 25T SCREW 2 2
30 |98-18 Eidess UPPER NEEDLE THREAD EYELET 2 3
31 |4D-37 25T SM9/64-40 SCREW SM9/64-40 1
32 |9B-30 UL THREAD GUIDE PLATE 1
33 |9B-17 =7 THREAD PULL-UP BRACKET 1
34 |BT63E43  |#\ZRAh TENSION RELEASE BAR 1 1
35 (021400306 |/<Ei2E M4 NUT,3 M4 1 1
36 |PL4AMS SgEsk 4 AIR PIPE JOINT 4 2 2
37 |BT63E24  |¥AERSEI SDA20X5 CYLINDER SDA20X5 1 1
38 |BT63E82  |EEiREIM4Ax30 SET SCREW M4x30 4 4
39 |BT63E83  |LEDKT(5V/12V) LED LIGHT (5V/12V) 1 1
40 (9B-30 JUEs 72 FRAME THREAD EYELET 1 1
41 [9-4)-33 SeLLEE TENSION HOLDER 1 1
42 [3F-14 12 NUT 1 1

16




BN RETBH

MISCELLANEOUS COVERS AND NEEDLE TENSION PARTS

B\

~

Ve

e

(OPTION)

N\

-




B, SEEMRFELEMYE.MISCELLANEOUS COVERS AND NEEDLE TENSION PARTS

mE
FE ES TEHETR NAME OF PARTS TABLE?:;AGE
NO. | PARTNO.
-LS -5/-7
43 |7A-4 ol SCREW 1 1
44 (9-3B-43 GREGRRIZEITHT TENSION BOLT 1 1
45 |9-3B-45 FeLtR TENSION PLATE 2 2
46 [9-4J)-51 Seihk TENSION SPRING 1 1
47 |9-3B-44 Sikamigrg TENSION NUT 1 1
48 |9B-36 JeLeR 4 THREAD TENSION 1 1
49 [S12699000 |¥Ackey TENSION RELEASE WASHER 1 1
50 |100402004 |EEiBET SM3.57 SET SCREW,SM3.57 1 1
51 |SA3254001 |JeLkRe TENSION BRACKET 1 1
52 |9B-37a EHOME QUAD RING 1 1
53 144588401 |pkikisss THREAD TAKE-UP SPRING 1 1
54 [SA3255001 |32&&tFh TENSION STUD 1 1
55 [145446001 |Jeiks2 DISC,TENSION 2 2
56 |159805001 |tk TENSION DISC PRESSER 1 1
57 107606101 |3#g TENSION SPRING 1 1
58 |S12441001 |LL=hE WASHER 1 1
59 [S31032001 |E&:H2E TENSION NUT 1 1
60 |SA1388001 |4k CORD HOLDER 3 3
61 (062500616 (48T M5X6 SCREW,PIN M5X6 3 3
62 |SA2689001 |4 CORD HOLDER 2 2
63 [9B-55C fifEIERAR OIL RESERVOIR BOTTOM COVER 1 1
64 [9B-58 BHOWE QUAD RING 2 2
65 |9B-75 Vish-2 53 LEFT A MAINSTAY 2 2
66 |9B-76 a3 RIGHT A MAINSTAY 2 2
67 |17B1-25-2  [hi& OIL LENS 1 1
68 |9B-54 B WASHER 2 2
69 |9B-53A PI7SAEET SM5/16-24X45 SCREW SM5/16-24X45 2 2
70 |10G-19a L4852 SM5/16-24X9 SCREW SM5/16-24X9 1 1
71 |9B-73 FHRE QUAD WASHER 1 1
72 |3G-5 #852 SM5/16-24 SCREW SM5/16-24 1 1
i%EM{4 (OPTION )
73 |BT63E67 iz TENSION HOLDER 1
74 |BT63E68 M E e SIDE COVER SETTING BASE 2
75 |BT63E84 e ez SETTING SHAFT 2
76 |OA5401006 (24 (THIE ) M4AX10DB SCREW,PAN(S/P WASHER)M4X10 4
77 |012500536  |484T M5X5 SCREW M5X5 2

18




BOBBIN WINDER MECHANISM PARTS

B1. HLIREM-

19



B1, H&3EE504.BOBBIN WINDER MECHANISM PARTS

afE
55 BS
el BT, SEERR NAME OF PARTS TABLE DOSAGE
-LS -5/-7
1 |SA1971101 |4SukssAaH BOBBIN WINDER UNIT 1
2 (048040342 |ERBRE4 RETAINING RING,E4 1
3 |SA1975001 |GrekssimiRials B-WINDER SHAFT SUPPORT ASSY 1
4 |SA1978001 |&eckasth BOBBIN WINDER SHAFT 1
5 |081009070 |OFE P9 O RING,P9 1
6 |025060136 |FEHES6 WASHERPLAIN S 6 1
7 |SA1980001 |Zukit BOBBIN WINDER WHEEL 1
8 012500536 |EEEET M5 x5CEE) SET SCREW,SOCKET(FT)M5x 5 2
9 |[S25789000 |i&EME 29 RUBBERRING ,29 1
10 |SA1981101 |HEdervipeRf: BOBBIN PRESSER CAM ASSY 1
11 [SA1982101  |#&thdarie BOBBIN PRESSER CAM 1
12 [SA1983001 |Lekssdhimin BOBBIN WINDER ARM SHAFT 1
13 |012500536  |EEIRET M5x 5CER) SET SCREW,SOCKET(FT)M5x% 5 1
14 |048040342 |E{FFE4 RETAINING RING,E4 1
15 |025060136 |FHES6 WASHER,PLAIN S 6 2
16 [SA1984001 |t&thszaiii BOBBIN PRESSER ARM 1
17 (062401216  |SF/EIBET MAx 12 SCREW,PAN M4x12 1
18 [SA1985001 |tk BOBBIN PRESSER 1
19 |S23418002 |Z7E42£T M4 x5 SCREW,M4x5 1
20 [SA1988001 |t&A%EE BOBBIN SUPPORT 1
21 |SA1989001 |4eckasi=HIiT BOBBIN WINDER LEVER 1
22 [SA1990101 |3g& SPRING 1
23 |SA1991001 |SuckRsEiEmess BOBBIN WINDER BASE SPRING 1
24 |SA2190001 |OffsE SS5 O RING,SS5 1
25 [SA1992101 |SeikssElEiRET BOBBIN WINDER FIXED SCREW 3
26 |SA1360001 |EIZT] KNIFE 1
27 (062500616 |F/EIBET M5x6 SCREW,PAN M5x6 1
28 |SA1994001 |ZeELssiETsaMt BOBBIN WINDER TENSION ASSY 1
29 |145446002 |ELHR DISC, TENSION 2
30 (100401022 |iEckzasEs TENSION SPRING 1
31 [S31032001 |iBEEE TENSION NUT 1
32 |S12441001  |JET53des HihE WASHER 1
33 (012500536 |EIEIREIMS x5(FIK) SET SCREW,SOCKET(FT)M5x% 5 1

20




C. 1&aih sHT R ERRAYIA.
DRIVE SHAFTS.NEEDLE BARFOOT LIFTER MECHANISM

69

21



C. {(&zhih $H#F R ERIEF#N43.DRIVE SHAFTS.NEEDLE BAR.FOOT LIFTER MECHANISM

ERE
e it TEMHEFR NAME OF PARTS TABLE DOSAGE
NO. | PART NO.
-LS 5/-7
1 |9C-1C T NEEDLE BAR 1 1
2 |9C-1C-1 24T SCREW 1 1
9C-5A-7 R WORN 1 1
9-3C-4 gt iEah CHAIN DRIVE SHAFT 1
4 9C-4 gliztEnnih LOCK DRIVE SHAFT 1
9C-5B-4 ElipERAH OIL RETURN PUMP 1 1
3G-6 SHER SHAFT COLLAR 1 1
8B-20 UETEiEET SET SCREW 2 2
9C-8 TR DRIVING SHAFT SPROCKET 1
. 9C-8a KBRS LARGE SHUTTLE DOWN BELT PULLEY !
9 |9C-9a T SCREW M6x10 2 2
- 9C-10 iz FEED DRIVING BELT 1 ;
9C-10a KEREEE BIG SHUTTLE TIMING BELT
11 |BT63E21 HFRE BEARING SLEEVE 2 2
12 |014500836 |485T M5X8 SET SCREW,SOCKET(CP)M5x8 4 6
13 |BT63E36 & 61805ZZNR BEARING 61805ZZNR 1 1
14 |BT63E37 47 61805ZZ BEARING 61805ZZ 1 1
15 |BT63E35 MA61905ZZNR BEARING 61905ZZNR 1 1
BT63ES5 o= BAO MAI DIRECT DRIVE UPPER SHAFT
16 BT63E86 BERRER i HE XIN DIRECT DRIVE UPPER SHAFT 1 1
17 |A-31 25T SCREW 1 1
18 |9-4)-29-2 FHORE QUAD RING 1 1
19 [9-3C-46 P dth TAKE-UP LEVER CRANK PIN 1 1
20 [9C-5-9 HEREL VITTATIE-IN 3 3
21 [9C-5A-1 =iEfEsk TRIPLEXER CONNECTOR 1 1
22 [JGA-107 1B5T SCREW 2 2
23 |9C-5B-6 SRR OIL PUMP BEARING PLATE 1 1
24 |A-48 247 SCREW 2 2
25 [9C-5A-18-1A |43iHBREM OIL GUIDE BRACKET COMPLETE 1
26 |[9E-2 1B5T SCREW 1
27 |c-22-3 vzt SET SCREW 2 2
28 |9C-28 S s MAIN SHAFT REDUCTION DRIVE GEAR 1 1
29 [9c-29 EEIEET SET SCREW 2 2
9C-30 TR MAIN SHAFT DRIVING SPROCKET 1
2 9C-30a iR EREEES SYNCHRONOQUS PULLEY ON THE BIG SHUTTLE ]
31 |13C-48 BT LOOPER SET SCREW 2 2
32 [9c-51a 24T SCREW 1
33 |9-3C-54 25T SCREW 2
34 [9-3C-47 St CHAIN NEEDLE BAR CONNECTION 1
35 [9C-35a Pheerie COUNTERWEIGHT 1 1
36 |9C-36 1B5T SCREW 2 2
37 |9E-13 UETEIEET SM23/128-40X4 SET SCREW SM23/128-40X4 1 1
38 [B-17 LETEIEET M6X10 SET SCREW M6x10 2 2
39 [9-3C-39 fRE SLEEVE 1
40 |9-3C-40 e CHAIN TAKE-UP LEVER 1
41 |13A-19-8 9T SCREW 1 1
42 |9C-42 oy NEEDLE BEARING 1 2

22




C. 1&aih sHT R ERRAYIA.
DRIVE SHAFTS.NEEDLE BARFOOT LIFTER MECHANISM

69

23



C. (Eahih. 5HF R ERNEF#143.DRIVE SHAFTS.NEEDLE BAR.FOOT LIFTER MECHANISM

55 BS _ B
il o=ty TEMERR NAME OF PARTS TABLE DOSAGE
-LS -5/-7
43 [9C-43 FHREM NEEDLE BAR LINK 1 1
44 (9C-44 15T SCREW 1 1
45 [9C-45 LHERE THRUST WASHER 1 1
46 |BT63E52 i OIL SEAL 1 1
47 |BT63E42 TSI E61907 NEEDLE BEARING 61907 1 1
48 |BT63E48 HAFPRAEE NEEDLE BEARING PLAATE 2 2
49 |BT63E46 4= TUERSHES CONNECT BLOCK 1 1
50 |012060636 (45T M6X6 SET SCREW,SOCKET(FT)M6x 6 2 2
51 |BT6390E87  |Z:4iZEsmas(&iimE CONNECT RUBBER 1 1
52 |012060636 |42£T M6X6 SET SCREW,SOCKET(FT)M6x 6 o 2
53 |BT6390E47  |FEEH=/TUE4MAS CONNECT BLOCK 1 1
BT63E20A EFEERAN, BAO MAI MOTOR
>4 BT63E20B BRRRERA, HE XIN MOTOR 1 !
55 |SA9436001 |F&E 5 WASHER PLAIN 5 4 4
56 |028050247 |3HESEVE 2-5 WASHER SPRING 2-5 4
57 |018501632 |22 M5X16 BOLT SOCKET M5X16 4 4
BT63E8BA  |#EFip BAO MAI HAND WHEEL
>8 BT63ESSB RRAFR HE XIN HAND WHEEL 1 !
59 |012500536 (#8£T M5X5 SET SCREW,SOCKET(FT)M5x 5 2 2
13A-33 Mgt DVX57 NEEDLE DVX57
50 13A-33a st DPX5 NEEDLE DPX5 1
61 |9C-50 SitetiFEsL LOCK NEEDLE BAR CONNECTION 1
62 |9C-40 HEAT LOCK TAKE-UP LEVER 1
63 |BT63E09 o5 BOBBIN WINDER DRIVING WHEEL 1
64 |9C-41 TEE TAKE-UP LEVER EYELET 1
65 |9C-49 15T SCREW 1
66 |9C-48 LRV THRUST WASHER 1
67 [9C-47 HEATIET LOCK TAKE-UP LEVER 1
68 |9C-52 Peekiray TAKE-UP LEVER PIN 1
69 |9C-5A-25 HERE OIL GUIDE BRACKET COMP LETE 1
70 |9C-2 HEtthsES HOOK SHAFT DRIVING GEAR 1
71 |C-22-3 REIEET M5 SET SCREW M5 2

24




D. HEFHRHEA.
NEEDLE FEED DRIVING PARTS

25



D. §hEFHEMNERS.NEEDLE FEED DRIVING PARTS

j=a= BES _ i
oot e SEHERR NAME OF PARTS TABLE DOSAGE
-LS -5/-7
1 |9D-22 125 NUT 3 3
2 [9D-2a FHTERERE NEEDLE BAR FRAME PIVOT ADJUSTABLE BUSHING 1 1
3 |9D-3 R OIL WICK 1 1
4 |9D-4 FHTEESZH NEEDLE BAR FRAME PIVOT STUD 1 1
5 |9-3D-5A SHFszae NEEDLE BAR FRAME 1 1
6 |9D-6 SHIBET HINGE SCREW 1 1
7 |9D-7 R NEEDLE BAR FRAME ROCK SHAFT CONNECTING LINK 1 1
8 |9D-8 et NEEDLE BAR FRAME ROCK SHAFT 1 1
9 |9D-9 b= li) COLLAR 1 1
10 |9E-13 ETEABET SET SCREW 1 1
11 [9D-11 LB CONNECTING STUD 1 1
12 |9D-12 1B ERT NEEDLE BAR FRAME ROCK SHAFT DRIVING LEVER 1 1
13 [9C-36 4257 SCREW 1 1
14 |9D-14 HE BUSHING 1 1
15 |9D-15 SR OIL WICK 1 1
16 |9D-16 WASHER 1 1
17 |9D-17 125 NUT 1 1
18 |9D-18a RS NEEDLE FEED DRIVE ECCENTRIC AND CONNECTING 1 1
19 |A-58 BEi8ET SET SCREW 2 2
20 |9D-20 Rt LR NEEDLE BEARING RETAINING COLLAR 1 1
21 |9D-21 ETEReT SET SCREW 2 2
22 (014500836 |ZFEi85T SET SCREW,SOCKET(CP)M5x 8 1 1

26




PRESSER FEET AND TOP FEED ROLLER MECHANISM

E. EBIR EREReiea.

27



E. ERF LiXE4SHN13PRESSER FEET AND TOP FEED ROLLER MECHANISM

af&E

FE| BS TEEIR NAME OF PARTS TABLE DOSAGE
NO. [ PARTNO.

-LS -5/-7
1 |9E-50Ab |FER1/2 PRESSER FOOT,FOR1/2 INCH HEM 1 1
2 |9E-2 1247 SCREW 1 1
3 [9E-3 BE WASHER 4 4
4 |9E-4 ERREE PRESSER FOOT SHANK 1 1
5 [9E-5 1RETHY SCREWPIN 1 1
6 |9E-06 Bk PRESSER FOOT SHANK HINGE PIN 1 1
7 |9E-7a 1257 SCREW 2 2
8 |C-51 BE WASHER 2 2
9 |9E-9 1257 SCREW 1 1
10 [9E-10 ST A PRESSER FOOT TENSION BAR 1 1
11 [9E-11 PBETHY SCREWPIN 1 1
12 |PSLAMSA |AnAtSEREL ADJUSTABLE AIR PIPE JOINT 2 2
13 [BT63E82 |EEIBEIM4x30 SET SCREW M4x30 2 2
14 |SDA16X15 |&AESHT LIFTING CYLINDER 1 1
15 [9E-15a ETSLE PRESSER BAR GUIDE 1 1
16 [2D-19 24T SCREW 1 1
17 [9E-17 1247 SCREW 1 1
18 [9-3)-60B |SEsaE PIPE FIXATION 1 1
19 [JGA-107 |47 SCREW 2
20 |9-3E-1A  |FERR2/3 (AR) (3%E4E)  |PRESSER FOOT,FOR2/3 INCHHEM ( OPTIONAL ACCESSORIES)
21 |9-3J-66B |iTiEtR FRAME THREAD EYELET 1
22 |9E-33D  |bkiES (R ) (ikEE) | TOP FEED ROLLER ( OPTIONAL ACCESSORIES)
23 |9E-66B |8 ROLL PIN 1 1
24 |9-3)-61A |pHP= SAFETY GUARD 1 1
25 |9-4)-70  |FEFF PRESSER BAR 1 1
26 |9E-26a iklsesTra TOP ROLLER BRACKET 1 1
27 |9E-27 4 PIN 1 1
28 |9E-28 R NEEDLE BEARING 2 2
29 |9E-29 ieklEtsin TOP FEED ROLLER SHAFT 1 1
30 |9E-30 RLATRE PRESSER FOOT TENSION REGULATING SPRING 1 1
31 |9E-31 e PRESSER FOOT TENSION REGULATING NUT 1 1
32 |9E-32a 1257 SCREW 2 2
33 [9E-33 gl TOP FEED ROLLER 1 1
34 |9D-21 IRTEIEET SET SCREW 2 2
35 |9E-35 lmes il St UPPER ROLLER STRIPPER 1 1
36 |9-4l1-1 4T CQ2A16-15D CYLINDER CQ2A16-15D 1 1
37 |9-41-4 PAERRET RUBBER SCREW 1 1
38 |9-3E-38A |SHISTEZE CYLINDER SUPPORT BRACKET 1 1
39 |JIGA-107 (44T SCREW 4 4
40 |8B-24 BE WASHER 2 2
41 |7A-4 1257 SCREW 3 3
42 |9E-54 HE COLLAR 1 1
43 |9E-55 1257 SCREW 1 1
44 |9E-56B  |&iNSEIBT HEMMER OPERATING ROD 1 1
45 |9E-57B  |EILEEEIR HEMMER BASE 1 1
46 |7C-42 1257 SCREW 4 4
47 |9-3E-59B |GERE HEMMER SCROLL,RIGHT 1 1
48 |9E-60B  |C#EfE HEMMER SCROLL,LEFT 1 1
49 |9E-61 EENEEMRE HEMMER SCROLL SLIDE SPRING 1 1

28




PRESSER FEET AND TOP FEED ROLLER MECHANISM

E. EBIR EREReiea.

29



E. ERF LiXE4SHN13PRESSER FEET AND TOP FEED ROLLER MECHANISM

SRR

Fs| BS TR NAME OF PARTS TABLE DOSAGE
NO. | PART NO.

‘s | -5/-7
50 [2c-15 |47 SCREW 2 2
51 [8F-10 (42T STOP SCREW 1 1
52 |9E-64B  |BESmIE HEMMER SCROLL SLIDE 1 1
53 [3F-14 |12 NUT 1 1
54 [9E-58 44T SCREW 2 2
55 [9E-68  |#ingese HEMMER MOUNTING BRACKET 1 1
56 |9-3E-56  |42%T SCREW 2 2

30



F. A4, (s )

PULL BACK MECHANISM

31



F. RHiN#3.PULL BACK MECHANISM

BRE
i el FTEHHER NAME OF PARTS TABLE DOSAGE
NO.| PART NO.
-LS -5/-7
1 |CH639D-001 |ZE37¥iR MAIN SUPPORT PLATE 1
2 |018501232  [4Zi& M5X12 BOLT,SOCKET M5X12 3
3 |CH639D-002 |BRH12S4h4E14 BRH12 GUIDEWAY ASSEMBLY 1
4 |CH639D-002a |EE4RET M3X8 FIXED NUT M3X8 8
5 |CH639D-004 |fERE#4HEE (S| 5T/K) (SI 5T/K) FISH-EYE COUPLING 1
6 (018501232  |if% M5X12 BOLT,SOCKET M5X12 2
7 |PSLAMS5A BT ADJUSTABLE PIPE JOINT 2
8 |CH639D-003 |FEEISHEIPB16xx45CB MOBILE AIR CYLINDER PB16xx45CB 1
9 [CH639D-003a |i#&tE M5X25 BOLT,SOCKET M5X25 1
10 |021500106 ~ERIEE M5 NUT,1M5 2
11 |CH639D-006 |{HESELERR STROKE PNEUMATIC CYLINDER JUNCTION PLATE 1
12 |018501232  [44% M5X12 BOLT,SOCKET M5X12 3
13 [CH639D-005 |®BEhEER MOBILE JUNCTION PLATE 1
14 |CH639D-012 |fEEIRiiigsEe BACK PULL BARREL SUPPORT FOR THIN CLOTH 1
15 (062501016  |48T M5X10 SCREW,PAN M5x 10 2
16 |CH639D-011 |EBEHsHIfE BACK PULL BARREL FOR THIN CLOTH 1
17 (018500836  [4Z% M5X8 BOLT,SOCKET M5X8 2
18 [CH639D-010 |HENSTHEIR ASSITED SOPPORT PLATE 1
19 |CH639D-008 |FRfimiR STOP PLATE 1
20 018500836  [iZig M5X8 BOLT,SOCKET M5X8 2
21 [CH639D-007 |SArAEEmE (%&#4E ) |BACK PULL HOOK FIXED CRANK (OPTIONAL CONFIGURATION) 1
22 |CH639D-009 |ffud (4 ) BACK PULL HOOK (OPTIONAL CONFIGURATION) 1
23 |01840136 e MAX10 (GEE ) BOLT,SOCKET M4X10 (OPTIONAL CONFIGURATION) 1

32




G. TERIRZERMY.
LOOPER AND TENSION RELEASE PARTS




G, BHRAZ%ERY.LOOPER AND TENSION RELEASE PARTS

SRR
il ... R NAME OF PARTS TABLE DOSAGE
NO. PART NO.

-LS -5/-7
1 |[BT63900TR028 |Z%t LOOPER 1
2 |BT63900TR026 |#2%T SCREW 2
3 |BT63900TR024 |&E%t3k LOOPER HOLDER 1
4 |BT63900TR027 |$FstH NEEDLE GUARD 1
5 [9-3F-5A T LOOPER CARRIER SHAFT 1
6 |[9F-21 5 THRUST COLLAR 2
7 |9E-13 EEiBET SET SCREW 4
8 |9C-48 HiF WASHER 2
9 |9A-56a T NEE LOOPER CARRIER SHAFT BUSHING,RIGHT 1
10 [9-3F-10 gyl LOOPER CRANK 1
11 [12P-3 1BET SCREW 1
12 |C-68 EEgET SET SCREW 2
13 [9-3F-13 B HINGE PIN 1
14 [13B-6 pasic:) OIL PACKING(WICK) 1
15 [9-3F-15 TS LOOPER CONNECTING LINK 1
16 |9-3F-16 HE BUSHING 1
17 [9C-45 1EHERE THRUST WASHER 1
18 (9C-44 25T SCREW 1
19 [9-3F-19 (it CAM 1
20 |12B-32 ERIRET SET SCREW 1
21 [C-22-3 EEIBET SET SCREW 2
22 |9-3F-22 REHROE SPREADER DRIVING ECCENTRIC 1
23 [C-22-3 L5257 SET SCREW 2
24 |9-3F-24 1R THRUST WASHER 2
25 |9-3F-25 SEHEFTES SPREADER DRIVING CONNECTION 1
26 (13D-30 BR{ BALL ROLLER 1
27 |9-3F-27 REhET= SPREADER DRIVING CONNECTION CAP 1
28 |[13D-32 1257 SCREW 2
29 [9-3F-29 R NEEDLE BEARING 1
30 |9-3F-30 L THROAT PLATE 1
31 |9-3F-31 mE BUSHING 1
32 |8D-28 HE COLLAR 2
33 |8D-29 BT SET SCREW 4
34 |9-3F-34 X5t SPREADER DRIVING ROCK SHAFT 1
35 |9-3F-31A HE BUSHING 1
36 |9-3F-36 SEHHIE SPREADER DRIVING CRANK 1
37 |2D-15 1257 NUT 1
38 |9-3F-38 WEHmiEe SPREADER DRIVING ROCK SHAFT STUD 1
39 |13D-13 LR OIL PACKING(WICK) 1
40 (13D-1 S SPREADER DRIVING PIN 1
41 |9-3F-41 5T SPREADER BAR 1
42 19-3F-42 REHTHHE SPREADER BAR BUSHING 1

34




G. TERIRZERMY.
LOOPER AND TENSION RELEASE PARTS




G, SBHRAZ%ERY.LOOPER AND TENSION RELEASE PARTS

[=)azh s
Fs BS SR NAME OF PARTS TABLE DOSAGE
NO. PART NO.
-LS -5/-7

43 |13D-5 REtE SPREADER HOLDER 1
44 |3C-14 EEIRET SET SCREW 2
45 |9-3)-45 5t SPREADER 1
46 |9-3)-46 LIS SPREADER POINT 1
47 |13D-8 SEHZET SPREADER SCREW 1
48 |C-51 HE WASHER 2
49 |9-3F-49 TEPEATEM LOOPER THREAD TAKE-UP ROD COMPONENT 1
50 [9-3F-50 TSR LOOPER THREAD GUIDE 1
51 [13C-23 1257 SCREW 1
52 [9-3B-22 IS EAREF THREAD GUIDE PLATE COMPLETE 1
53 |7C-42 25T SCREW 1
54 |8B-24 HE WASHER 2
55 [13E-56 Tt RERRAN LOOPER THREAD TENSION COMPLETE 1
56 [9-3J-56A ETIR TENSION RELEASING SUPPORT PLATE 1
57 [9-3J)-57A VNS E TENSION RELEASING PLATE 1
58 [10A-9 1257 SCREW 1
59 [JGA-107 1R5T SCREW 1
60 [9-3F-60 AMESEICQ2A16-10D  |TENSION RELEASING CYLINDER CQ2A16-10D 1
61 [9-3F-61 SETFIR CYLINDER SUPPORT PLATE 1
62 [JGA-107 1257 SCREW 4
63 [13D-18 85T M5X5 SCREW M5X5 4
64 [9-3M-7 FRE COLLAR 1
65 |7F-2 1257 SCREW 4
66 [9-3F-66 1857 SCREW 3
67 [9-3J-51 BHR ADJUSTMENT BOARD 1
68 |7C-42 1857 SCREW 2
69 [9-3J-50 T CONNECTING LINK 1
70 [9-3)-53 1257 SCREW 2
71 |9-3J-49 Przettaa TAKE-UP ROD COMPONENT 1
72 |9-3)-52-1 LS HIR GUIDE BRACKET 1
73 [9-3)-54 SEXEE CYLINDER BRACKET 1
74 |7C-42 1857 SCREW 1
75 [7C-42 25T SCREW 3
76 [8B-24 HE WASHER 1
77 |8D-29 85T SCREW 2
78 [9-3F-78 EHE AIRPROOF BUSHING 1
79 [10A-6 HE WASHER 1
80 [9-3F-35A-1 HE WASHER 1
81 |9-3F-35A-2 BLhE OIL ENVELOP 1
82 [9-3F-35A-3 ey WASHER 1
83 [9-3F-35A-4 [FAR PRESS BOARD 1

36




G1. SEEERG
LOCK DRIVE UNIT

37



G1. #izt(EEhERE.LOCK DRIVE UNIT

[=]az)
N s TEMRR NAME OF PARTS TABLE DOSAGE
NO. PART NO.
-LS -5/-7
1 [9F-1 HEtLE ROTATING HOOK 1
2 |9F-9 LT, BOBBIN CASE 1
3 |9F-11 s BOBBIN 1
4 |9F-53 42ET SCREW 1
5 |9F-25 T HOOK SHAFT 1
6 |9F-21 P COLLAR 1
7 |9E-13 ETEIRET SET SCREW 1
8 |9C-48 LHEESE THRUST WASHER 2
9 |9F-23 Ty MG HOOK SHAFT PINION 1
10 |C-2 1RET SCREW 3

38




| IEEIECIERAEA.

FEED ROLLER DRIVING PARTS

-~ ~

‘. (OPTION)

TS e ———————————————



I, EHGCIZY\ERE.FEED ROLLER DRIVING PARTS

afg
S &S TR NAME OF PARTS TABLE DOSAGE
NO. PART NO.
-LS -5/-7
1 |9G-1b TRIESES LOWER REDUCTION GEAR 1 1
2 |B-17 IETEIEET SET SCREW 2 2
3 |9G-3a HE WASHER 3 3
4 |9G-4a SR TRUARC RING 2 2
5 |9G-5 OF/E ORING 1 1
6 [9G-6 )RR e MIDDLE REDUCTION GEAR 1 1
7 |9G-7a LRI UPPER REDUCTION DRIVE GEAR 1 1
8 |8D-29 BB SET SCREW 2 2
9 |9G-9 AR UPPER REDUCTION DRIVEN GEAR 1 1
10 [9G-10a 14T SCREW 3 3
11 |B-17 IETREET SET SCREW 2 2
12 [9G-12 imnESEe UPPER REDUCTION GEAR SHAFT 1 1
13 [9G-13 EEiBET SET SCREW 1 1
14 [9G-14 ch B s MIDDLE REDUCTION GEAR STUD 1 1
15 [9G-15 TORIELSE 4 LOWER REDUCTION GEAR SHAFT 1 1
16 [9G-16 i THRUST COLLAR 1 1
17 |9E-55 14T SCREW 2 2
18 [9G-18b HERETER UPPER STITCH REGULATING GEAR 1 1
19 [9G-19a 12457 SCREW 1 1
20 |9G-20b [REETISR LOWER STITCH REGULATING GEAR 1 1
21 |9G-19a $25T SCREW 1 1
22 |9G-22a HEEE TOP FEED ROLLER DRIVE SHAFT BUSHING HOUSING 1 1
23 |9G-23a HE TOP FEED ROLLER DRIVE SHAFT BUSHING 1 1
24 |7B-23 1257 SCREW 2 2
25 |9G-25 iRz TOP FEED ROLLER DRIVE SHAFT 1 1
26 |9G-26a TR IR LOWER FEED ROLLER DRIVE GEAR 1 1
27 |9D-21 EERET SET SCREW 2 2
9G-30 TRl LOWER FEED ROLLER 1
28 9G-30a TiEREGER ) LOWER FEED ROLLER (THIN MATERIAL) 1
29 |9G-31 HEIRET SET SCREW 1 1
30 |9G-32 12457 SCREW 2 2
9-3J-1 HECEHR CHAIN THROAT PLATE 1 1
31 |9-4J-1-1 iR LOCK THROAT PLATE ]
9-4J)-1-1a HlitEtRGERL ) LOCK THROAT PLATE (THIN MATERIAL)
32 |9C-36 L) SCREW 2
33 |9G-36 1247 SCREW 2 2
34 |9-3G-34 E15iR LOWER FEED ROLLER STRIPPER 1 1
35 [9G-38 TIPS LOOPER HOUSING COVER 1 1
36 |9G-39 o ROLL PIN 1 1
37 |9-3G-37A PR LOOPER SHAFT BUSHING HOUSING 1 1
37a |9-4)-34 PHTCHEAREE LOCK TYPE ROTARY HOOK SEAT 1
38 [9G-41a TR E LOOPER SHAFT BUSHING 1 1
39 |9g-42a TEBET SCREW 1 3
40 |9-3F-52 UE55)17 THREAD GUIDE PLATE 1
41 [13A-19-8 1257 SCREW 1
42 |9G-43 TSR IR LOWER FEED ROLLER DRIVE SHAFT 1 1

40




| IEEIECIERAEA.

FEED ROLLER DRIVING PARTS

-~ ~

‘. (OPTION)

TS e ———————————————



I, EHGCIZY\ERE.FEED ROLLER DRIVING PARTS

afg
7S &S TR NAME OF PARTS TABLE DOSAGE
NO. PART NO.
-LS -5/-7
43 [9G-44a TIEEREEIEE LOWER FEED ROLLER DRIVEN GEAR 1 1
44 (9G-31 IETEIEET SET SCREW 2 2
45 [9-3G-45 TEEEREHINE LOWER FEED DRIVE SHAFT HOUSING 1 1
46 (9G-47 FER CLAMP PLATE 1 1
47 |9G-32 24T SCREW 2 2
48 |9G-49A BrHERRIhABF TOP FEED ROLLER FLEXIBLE DRIVE SHAFT 1 1
49 (9-3G-49 BE WASHER 1 1
50 |9E-69 L) SCREW 1 1
51 [9G-52 S FEED DRIVE GEAR COVER 1 1
52 [9G-53 ayiss i OIL GUARD 4 4
53 [9-3G-53 = COVER 1
54 |9B-21 1247 SCREW 1
55 [10F-32 HE WASHER 2
56 [C-18 14T SCREW 2
57 |9E-28 LTV BEARING 2 2
58 |BT63E89 THEVTIRE OIL QUANTITY ADJUSTMENT LABEL 1
59 [9G-34 hEMERDE HOOK POSITION BLOCK 1
60 |9E-72 1247 1/8-44 SCREW 1/8-44 1
&R (OPTION )
61 |639M-039 EEHSZR MOTOR BRACKET 1 1
62 |639M-036 B \EE FEEDING SMALL SYNCHRONQUS WHEEL 1 1
63 |639M-038 R FEED TIMING BELT 1 1
64 |639M-037 BEHARSER FEEDING LARGE SYNCHRONOUS WHEEL 1 1
65 |018501232 B2 M5X12 BOLT,SOCKET M5X12 8 8
66 |OA5401006 1248 (EHUE ) M4X10DB SCREW,PAN(S/P WASHER) M4X10DB 5 5
67 |BT63E38 EBMNE MOTOF COVER 1 1
68 |BT63E49 FHEEACHERAN PITCH STEPPER MOTOR 1 1

42




COMPONENT FOR ELECTRIC CONTROLLER

). SIEEpE .

|
|
|
|
_
|
|
|

( OPTION )

~—

43



J. SIEEH4.COMPONENT FOR ELECTRIC CONTROLLER

afg
7S &S TR NAME OF PARTS TABLE DOSAGE
NO. PART NO.
-LS -5/-7
1 |63900CTR 63900CTRITELEHR TABIE 1 1
2 |14-1L-8 e KNEE-SWITCH 1 1
3 |9-41-18 =BM4TER BRACKET 1 1
4 |14F-23-1 Firas MAGINET 3 3
5 |7A-57 FNFASABET SCREW 4 4
6 |[2H-10 +ELL A TERET WOOD SCREW 3 3
7 |R1/8DIN2999 |EhH%E PRESSURE GAUGE R1/8DIN2999 1 1
8 |7A-26 1265 NUT 2 2
9 |[9H-42 A7 FRiERE SCREW 2 2
10 |17K-19 HE WASHER 2 2
11 |9H-20 HEsts RUBBERMAT FOR BASE 2 2
12 |9H-43 HlEE RUBBERMAT FOR BASE 2 2
13 | AW20-01-A  |iiEiE AIR SOURCE PROCESSING ELEMENT AW20-01-A 1 1
14 | AR22P-270AS |4£28 BRACKET AR22P-270AS 1 1
15 | APC8-01 2Bk JOINT APC8-01 1 1
16 | SS5Y3-20-05 |G CONFLUX PLATE SS5Y3-20-05 1 1
17 |16L-2-8 SRS T SCREW 2 2
18 |14E-14-9 jEiFSE8 BSL-01 SILENCER BSL-01 2 2
19 |APC6-01 R EiEEL JOINT APC6-01 2 2
20 |ABP-01 A7k PLUG ABP-01 3 3
21 |4V110-06 FERHE ELECTROMAGNETIC VALVE SY3120-5L0ZD- M5 5 5
22 |100M5F iR VALUE PLATE SY100-30-4A-6 5 5
23 |13D-18 1247 SCREW 1 1
24 |ASL4-M5 EBETRE ONE-WAY THROTTLE VALVE 4 4
25 | APC4-M5C 2y EEREsL JOINT APC4-M5C 10 10
26 |APY4 YRI=@iEL Y-TYPE JOINT APY4 6 6
27 |- o4sE TUBE 4 -
28 |- PESE TUBE 6 - -
29 |PSL4M5A AERSREREEL ADJUSTABLE AIR PIPE JOINT 8 6
30 |PB16X40-B S CYLINDER PB16X40-B 1 1
31 |PB16X40-B i CYLINDER PB16X40-B 1 1
32 |SDR200 AR PRESSURE REGULATING VALVE 1 1
33 |PBC801 =l s FITTINGS 8 2 2
HERILE (OPTION )
34 |BT63E90 SIsFFXE AF-10 KNEE-SWITCH AF-10 1 1
35 |AKHO04-00 BRI 4 CHECK VALVE 4 1 1
36 |AQ240F-04-00 |HuEHESIE 4 QUICK EXHAUST VALVE 4 1 1

44




K. BzlsyzestH.
COMPONENT FOR TRIMMER

45



K. BEhBE4E84%.COMPONENT FOR TRIMMER

afg
7S &S TR NAME OF PARTS TABLE DOSAGE
NO. PART NO.
-LS -5/-7

1 [9-3J-6-1 ER PRESSER SPRING PLATE 1

2 |9-3)-2 SR BIEIATAR M THRE AD TRIMMER CONNECTING ROD 1

3 |9-3J-3 AN MOVABLE KNIFE ASSY 1

4 |9-4)-4 12457 SCREW 1

5 |9-3J-5 i SLEEVE 1

6 |9-3J-6 HER SPRING LEAF 1

7 |9-3)-7 Hhh BLOCK 1

8 |9-3J-8 ElE7] FIXES KNIFE 1

9 |9-4)-9 =g AIR AP 1 1
10 |9-4)-32 1247 SCREW 2

11 |9-4)-11 Hate PUSHING PLATE 1

12 |9-4J)-12 frie) BLOCK 1

13 |7A-26 1263 NUT 2 2

9-3)-14 HE B SET MD20x13-F1 TRIMMER CYLINDER MD20x 13-F1 1

14 13D-105 HHEEIERSET MD20x10-F1 TRIMMER CYLINDER MD20x 10-F1 1
15 |9-4J)-24 WRESE TUBE FOR BLOWING REEDLE 1 1
16 |9-4)-25 e COPPER PIPE CLAMP 1 1
17 |9-4)-26 1257 SCREW 1 1
18 |9-4)-2 PEBILRRIT AR LOCK THRE AD TRIMMER CONNECTING ROD 1
19 |9-3)-67 12T SCREW 2 2
20 |BT63E32 RESEEE SWEEPING CYLINDER BRACKET 1 1
21 |BT63E33 SEER CYLINDER PLATE 2 2
22 |062501016 $2£T M5X10 SCREW,PAN M5x10 8 8
23 |BT63E31 = AL WIRE CYLINDER BRACKET 1 1
24 |BT63E28 RS i SWEEPER HOOK CONNECTING SHAFT 1 1
25 |012400436 B2ET MAX4 SET SCREW,SOCKET(FT)M4x4 1 1
26 |BT63E29 b5 SWEEPER HOOK 1 1
27 |BT63E26 =2 WIRE BLOCK 1 1
28 |BT63E25 =230 WIRE GUIDE 1 1
29 |9-4J)-3 AN MOVABLE KNIFE ASSY 1
30 |9-4J)-5 WE SLEEVE 1
31 |9-4)-4 1257 SCREW 1
32 |9-4)-32 3257 SCREW 2
33 |9-4J)-6A-1 ER PRESSER SPRING PLATE 1
34 |9-4J)-6 ER SPRING LEAF 1
35 |9-4)-7 Hh BLOCK 1
36 |9-4)-8 EE7] FIXES KNIFE 1

46




TRIPOD PARTS (OPTIONAL).

BAIZREBMF(IENS )

L.

47



L. BIZREB4(EME ) .TRIPOD PARTS (OPTIONAL)

afg
S &S TR NAME OF PARTS TABLE DOSAGE
NO. PART NO.
-LS -5/-7

1 |BT639E91 HEREHE IRON COUNTERTOP 1 1

2 |BT639E92 SDAERE IRON FRAME BASE 1 1

3 |BT639E93 ElE485T M12X25 SET SCREW M12X25 8 8

4 |BT639E94 HSTENET M16 PLUM BLOSSOM SCREW M16 4 4

5 |BT639E95 THERIE M16 SUPPORT FOOT CUP M16 4 4

6 |BT639E96 ElE485T M8X15 SET SCREW M8X15 16 16

7 |BT639E97 [l a e e i FOOT SWITCH CONNECTING PLATE 1 1

8 |BT639E98 il g e PEDAL SUPPORT 2 2

9 |BT639E99 [EEEHR PEDAL 1 1
10 |BT639E100 e CASTERS 3 3

48




M. B4
ACCESSORIES

49



M. Ffif¥.ACCESSORIES

BRE
7S &S TR NAME OF PARTS TABLE DOSAGE
NO.| PARTNO.

A5 | 57
1 [3H-6 (N SCREW DRIVER(SMALL) 1 1
2 [3H-7 il SCREW DRIVER(MEDIUM) 1 1
3 |8H-1 INRF 647 SMALL WRENCH 5x25 1 1
4 [D-6-1 ARt 2.5 HEXAGONAL WRENCH 2.5 1 1
5 |D-4 7Rk 5 HEXAGONAL WRENCH 5 1 1
o [13A33 H+ DVX57 NEEDLE DVX57 1
13A-33a #+ DPX5 NEEDLE DPX5 1
7 |9H-19 SRR THREAD STAND ASSEMBLY 1 1
8 |D-8 BT TWEEZERS 1 1
9 |- MR 15 HEXAGONAL WRENCH 1.5 1 1
10 |- 7Rt 4 HEXAGONAL WRENCH 4 1 1
1 |- OESE (1K) TUBE 8 (1m) 1 1

50







